
AWWA Research Foundation

S

Water

Highlights

V
TECHNOLOGY TRANSFER

Office of Water Research and Technology — U S Department of the Interior — Washington D C 20240

Environmental Research Information Center — U S Environmental Protection Agency — Cincinnati Ohio 45268



WATER REUSE HIGHLIGHTS

A SUMMARY VOLUME OF

WASTEWATER RECLAMATION AND REUSE

INFORMATION

PREPARED BY

The American Water Works Association Research Foundation

TECHNOLOGY TRANSFER FUNDING FROM

Office of Water Research and Technology
U S Department of the Interior

Washington D C 20240

Environmental Research Information Center

U S Environmental Protection Agency
Cincinnati Ohio 45268

JANUARY 1978

DENVER COLORADO USA

U S EPA LIBRARY REGION 10 MATERIALS

RXQDD0D75fl3



HIGHLIGHTS

Page 1

I N T R 0 D U CTIO N

1 Since June of 1976 the AWWA Research Foundation has been involved in the gather-

ing preparation and distribution of technical information in the wastewater

reclamation and reuse field As a clearinghouse agent current research data

and project coordination was supplied on a contractual basis between several water

utilities federal agencies and foreign concerns interested in water reuse

While the primary concern of the program was with potable reuse or the treating
of sewage effluents to a domestic quality water data on many water reuse alter-

natives was supplied

In September of 1977 the Foundation received federal funds from the Office of

Water Research and Technology and U S Environmental Protection Agency to

publish monthly newsletters in municipal wastewater recycling In addition to

that periodical was the preparation of this summary volume of water reuse activ-

ities titled Water Reuse Highlights The information contained herein has

been abstracted from earlier Foundation publications and attempts only to high-
light a rather intensive field of endeavor It should however prove to be a

useful reference for those entities considering reclamation and reuse as a water

supply alternative

The material is divided into the following subheadings with a subject index on

pages 118 119

Advanced Wastewater Treatment AWT Research

Conference Calendar

Health Effects Research

Legislative and Funding Activities

Modeling for Reuse

Position Statements

Published Literature

Regulations
Water Reuse Plans and Demonstrations

AWT RESEARCH

2 The reliability of AWT plants in reuse situations is often questioned Using
statistical analysis Robert B Dean Science Advisor with the EPA and Stanley
L Forsythe Southwest Ohio Regional Computer Center in Cincinnati Ohio

estimated the long term reliability of the South Lake Tahoe Nevada AWT plant
from six years of operations data

Sewage treatment plant performance is commonly measured in terms of average
effluent quality covering different time periods But average values give no



HIGHLIGHTS

Page 2

indication of plant reliability In water reuse circumstances it is important
to know the probability that a given process will exceed an established standard

If an expression can be found that gives the fraction of concentration exceed

ance in the past the future performance of the plant can be predicted provided
it continues to operate in the same way One can then predict how much the

basic processes must be altered to meet a more stringent requirement

Reliability of any process must be described by at least two numbers If the

distribution of the data is normal then average and standard deviation results

are adequate But that assumption is not usually met with wastewater quality
parameters where a log normal distribution is evident A calculated spread
factor S the antilog of the standard deviation is a better measure of the

frequency of the deviations

The statistical methods were applied to the 7 5 mgd Tahoe AWT plant which has been

operating since 1968 with the treatment sequence shown in Figure 1 and discharg-
ing a high quality effluent to Indian Creek Reservoir for recreational and agri-
cultural reuse

FIGURE 1

SOUTH LAKE TAHOE AWT PLANT FLOW PROCESS

ACTIVATED

SLUDGE
CHEMICAL

TREATMENTINFLUENT PRIMARY

SOUTH LAKE TAHOE

LUTHER PASS
CARBON FILTERS

tLflf
SURGE TANK

3
4 000 m

5 000 m3
4 000 000 m3

INDIAN CREEK

RESERVOIR

225 000 m3

EMERGENCY

STORAGE

6 000 m3

BALLAST PONDS

V

4 000 m3

Table 1 on page 3 indicates the plant performance with median values as a good
estimate of the geometric mean Values within 98 and 99 of the median are also

shown with the spread factors The consistency of spread factors all close to

2 except MPN indicate good plant performance and control and suggests that any
fluctuations are random and homogeneous To improve the reliability of the plant
if warranted would require design alterations

What this data and tests on other AWT effluents across the U S is attempting to

show is the need for statistical concepts in setting standards for discharges and



HIGHLIGHTS

Page 3

TABLE 1

SOUTH LAKE TAHOE EFFLUENT 1968 1974

Parameter Median 98 99 Spread Factor

MBAS mg l 0 18 0 54 0 64 1 72

BOD mg l 1 3 5 36 6 36 2 05

COD mg l 9 6 24 5 30 7 1 57

Suspended Solids 0 0 0

Turbidity JTl 0 30 1 20 1 50 1 94

Phosphorus mg l 0 19 91 1 22 2 11

Chlorine Residual mg l 0 90 3 0 3 6 1 77

Coliform MPN 100 ml 0 025 5 1 13 0 13

The Spread Factor S is the antilog ot the standard deviation of the logarithms of the

original data points

perhaps reuse situations which were previously riot considered

If the performance of a plant obeys normal or lognormal statistics there is a

real probability of exceeding any finite upper limit although the probability
may be very small The requirement that a parameter never exceed a designated
value is unrealistic from an operational point of view If the requirement is

rephrased to permit the parameter to exceed the designated value not more than
one day in ten thousand or once in about 30 years one can at least calculate
the required performance of the plant If the Spread Factor is 2 0 the statis-
tical tables show that the mean must be less than eight percent of the upper
limit If instead the designated upper limit can be exceeded one day in a

thousand the mean can be 12 percent of the upper limit and for one day in a

hundred it can be 20 percent of the limit In any case a plant will be designed
as a compromise between the cost of meeting the regulation and the cost of not

meeting it that is the cost of expected fines and other adverse results of

exceeding the requirement

~

An unusual wastewater R0 system using spiral wound modules was designed built

and installed for the El Dorado Irrigation District at Kirkwood Meadows in the

California High Sierras The ski resort 30 miles from Lake Tahoe has extremely
stringent discharge requirements because of snow melt conditions The only
alternative to demineralization was hauling the expected 50 000 gpd effluent and

sludge 90 miles at tremendous expense

R0 treatment is preceded by filtration of the secondary effluent with a 90 water

recovery The quality of the final effluent suitable for discharge to the sen-

sitive environment and reuse is compared with the discharge limitations in

Table 2

TABLE 2

KIRKWOOD MEADOWS WATER QUALITY COMPARISON

PARAMETER UNITS DISCHARGE STANDARDS R O PRODUCT

TDS mg 1 20 15

BOD mg 1 3 0

ci2 mg l 0 1 0

Susp Sol mg l 3 0



HIGHLIGHTS

Page 4

PARAMETER UNITS DISCHARGE STANDARDS R 0 PRODUCT

Alkal mg 1 15 10

COD mg 1 9 1

Cal ci urn mg 1 3 1

Magnesium mg 1 1 0 3

Sodi urn mg 1 3 1 8

Potassi urn mg 1 1 0 9

Chlorides mg 1 5 2

Sul fates mg 1 0 1

otal N mg 1 4 2

Phosphorus mg 1 1 0

Silica mg 1 0 6

Iron mg 1 0

Coli form MPN 100 ml 2 2

PH uni ts 6 5 8 5 6 5

4 A powdered activated carbon with 2 4 times the surface area and adsorption ability
of conventional products has been developed by Standard Oil Company of Indiana for

use in industrial wastewater treatment But the new carbon will be tested at the

municipal sewage treatment facility in Dyer Indiana starting June 1 1977 No

regeneration of the carbon is expected because of high recycling and low biomass

losses

The Denver Water Department is also experimenting with the carbon in a two stage
counter current pilot operation to determine organic metals and bacterial

removals for reuse research The Amoco product has shown promising results in

early tests but heavy polymer doses were required for good settling and filtration

~

5 NASA Research at the Jet Propulsion Laboratory in Pasadena California in conjunc-
tion with the California Institute of Technology has resulted in a less costly
use of powdered activated carbon for physical chemical treatment PCT of sewage

Initial work in a 10 000 gpd pilot plant led to the design and construction of a

1 mgd facility in February of 1976 at the Orange County Sanitation District Plant

in Fountain Valley

As diagrammed in Figure 2 the process uses activated carbon to provide secondary
treatment The settled carbon sludge mixture from the secondary clarifier is

added to degritted raw sewage to improve primary clarification This primary
underflow is then dewatered through a filter press to 35 40 solids before enter-

ing a rotary calciner for pyrolysis and regeneration of the mixture to activated

carbon and ash The carbon is then fed back to the secondary clarifier to

complete the cycle A portion of the carbon ash is purged from the recycle to

accommodate removal of sand clay metals and other inorganics The P C T sludge
could be converted to carbon itself but the reaction is not self sustaining In



HIGHLIGHTS

Page 5

FIGURE 2

the NASA research the supplemental
carbon is delivered from cheap lignite
coal which acts as a catalyst in the

activation process In addition by-
product gases can provide an energy
source

Laboratory scale studies have indicated
the feasibility of the method Coal

was pulverized to 40 mesh and mixed

with an equal amount of primary sludge
the pyrolysis and activation conditions
were 850° C with steam applied for 20

minutes The resulting carbon was 61 7

ash with an iodine adsorption of 684 mg 1

of carbon A raw sewage sludge COD of

421 was reduced to 59 Commercial

activated carbon resulted in a COD of 60

Secondary effluent goes to a gravity mixed media filter before ocean discharge
The main sewage plant itself is the feed source to Water Factory 21 with recharge
facilities

Capital costs were projected for installation of a 175 mgd plant based on the JPL

Acts process exclusive of land The total ranged from 150 200 million which

would provide up to 25 capital cost savings over conventional methods to meet the

same ocean discharge standards

Amortizing capital and 0 M costs also reflected a 20 25 savings in total annual

charges

In an effort to find alternatives to wastewater disinfection with chlorine and the

resultant chemical complexes yet remove pathogens additional research at the 1

mgd pilot plant has been conducted on carbon chlorine systems

Laboratory tests were conducted on the ability of chlorination between a 2 stage
adsorption process to remove phenols aliphatic amines aromatic amines and PCB s

Satisfactory disinfection was accomplished with a product water low in chlorine

and derivatives

6 As reported in the April 1976 and March 1977 issue of Desalination from the

Elsevier Scientific Publishing Company in Amsterdam research is being conducted

in Israel on wastewater desalting for reuse purposes Israel Desalination

Engineering Ltd reported the development of new asymmetric non cellulosic
membranes having a performance between that of a conventional R0 and ultrafilter

membrane

CAL TECH JPL SYSTEM

SEWAGE CARSON SEWAGE

OgGRlTTEO SOUOS 5 SOLIDS

ACTIVATED CARSON

CON SlURRV

CARBON SEWAGE

SQU04 SQUOS\

SOUOS

LIGNITE COAL

MAKEUPSN6RGV

SEGMENTATION

OEWATg »NG

qOTAfty CAIC n6

PYRCLVS S ANO

ASH

PURGE



HIGHLIGHTS

Page 6

3 2
Its main characteristics are high fluxes 4 10 m m day at low pressures 6

10 atm and moderate rejections for various salts The new membranes can with-

stand large variations in pH 1 13 temperature 70° 120°C and have excellent

chemical and biological stability

Both R0 and ultrafiltration were deemed inadequate for the special conditions in

treating sewage effluents such as the high particulate matter problem In the

new process sewage ultrafiltration SUF clogging was prevented by tubular

configurations relatively high axial feed velocities and large flow channels

Field tests were performed

TABLE 3

Effluent

ComDosition

ma 1

Oxidation

Pond

Effluent

HUF

Membrane

Effluent

BOO 72 5

Dissolved

COD 100 20

Total

COD 370 20

Vj
42 22

Suspended
Sol ids 160 0

7D5 975 790

T u rbidity
JTU 70 0 3

Orthochosphate 13 1 6

at the Dan Region Wastewater Treatment and Reclamation

Plant which employs a series of three oxidation ponds
Typical effluent and the feed to the mobile membrane

pilot plant is shown in Table 3

Fluxes increased with increasing velocity reaching
37 2 gsfd at 10 ft sc and 8 atm Periodical

mechanical cleanings performed by the passage of

an oversized sponge ball through the membranes com-

bined with occasional acid and tap water cleaning
were found to be effective in flux restoration

It is the author s conclusion that the one step SUF

process can produce without restriction suitable

water for agriculture groundwater recharge and

industry and with minor additional treatment

even for complete municipal recycle

~

7 Recent experiments at the Applied Physics Laboratory of the Johns Hopkins Univer-

sity in Maryland indicate the potential for wastewater disinfection with laser

radiation Bacterial destruction was due primarily to molecular oxygen which

has been laser excited Substantial coliform reduction was noted by oxygen

pressurization increased DO alone but was increased when simultaneously irra-

diated No thermal kills were evident as the samples tested rose in water

temperature only 1°C Theoretical interpretation of the data indicated that 10^
collisions of 0 molecules with a pathogenic microorganism are required for

inactivation An area for future research is the ability of lasers and O2 to

inactivate virus plus determine the economics and safety

8 Westgate Research Corporation of Marina del Ray California has for the past two

years been investigating the ultraviolet light catalyzed ozonation process for

the U S Army Medical BioEngineering R D Command and NASA

The first year effort in 1974 determined the feasibility of water purification
and disinfection with UV ozone The combination was much more effective in

destroying E coli streptococcus faecalis klebsiella pneumonia and acanthamoeba
castellanii than either of the unit processes alone



HIGHLIGHTS

Page 7

In the second year development of the oxidation process effort was directed

toward specific organic compounds Those tested included hydroquinone pyro

gallol xylenol urea sodium acetate ethanol glycerol glycine and acetic

acid Process variables such as UV intensity ozone concentrations and mass

flow agitation residence time temperature and pH were examined on a batch

and continuous basis to determine their effect on oxidation efficiency Pre-

liminary design data based upon experimental results were then formulated for

the Army MUST reuse system and NASA long term manned space flight application

Specific results as indicated in the NTIS Report UV Ozone Water Oxidation

Steri1ization Process December 1975 AD A026 571 5 50 are as follows

a Higher concentrations of ozone in oxygen reduces the amount of UV energy

required but the efficient utilization of O3 suffers With UV radiation

there is an increase in the utilization of ozone

b Composition of the solute in the wastewater appeared to have an influence

on process efficiencies It has been observed in limited experimentation
that higher efficiencies are obtained if benzene derivatives ring com-

pounds and compounds with unsaturated bonds are predominant in the solute

alcohols and urea appear to be more resistant to UV ozonation

c A UV light path of 3 inches appeared to be more effective than Ik inches

d Increasing the temperature from 28°C to 48°C has little effect on

efficiencies

100

e Agitation did not improve efficiencies

f Input power to the UV lamps can be decreased after 50 of the TOC is removed

without affecting the rate of oxidation for a 60 minute detention time

g Figure 3 is a typical TOC reduction curve for a 4 component waste over a

90 minute exposure period

FIGURE 3

Oxidation of 4 Component Mixture

3 liter Batches

S 102 Hydroquinone Pyroqallol
Xylenol and Sodium Acetate

43 watt UV input

75 fi mg 1 03 min in O2
A w m r «

Ave
mcjC

15 •2

Ave TOC O3 Effic 41 8

X S 303 Hydroquinone Pyrogallol
Xylenol and Urea

43 watt UV input

75 6 mg 1 03 min in 02

Ave i6 3
mgC

Ave TOC O3 Effic 41 5

0 15 30 45 60 75 90

Reaction Time Min



HIGHLIGHTS

Page 8

Westgate will begin marketing UV O3 modules capable of treating 20 000 gpd with

multiple combinations to handle 10 mgd According to the manufacturer the

system exposes ozone enriched secondary effluent to a series of UV lamps which

converts practically all dissolved organics into CO2 water and oxidation pro-

ducts Viruses and other organisms are also destroyed with heavy metal complexes
precipitating

Chlorinated organics are said to be attached faster than others so the system
can be used selectively and reduce organics to lower levels than carbon adsorption
with a slight increase in energy costs

9 Engineers and scientists from the FMC Santa Clara California Laboratory and Baylor
College of Medicine in Houston Texas presented a paper on the Photodynamic
Inactivation of Infectious Agents in Water at the ASCE National Water Resources

and Ocean Engineering Convention in San Diego in April of 1976

The process involves adding a photoreactive dye methylene blue to the wastewater

at pH 10 and then irradiating the water with white light at the specific dye

absorption wavelength This results in complete inactivation of virus and bacteria

It is believed that the mode of inactivation is an attack on the nucleic acid chain

which does not allow for subsequent cell division of bacteria or replication of

viral nucleic acid in host cells Consequently the photodynamic inactivation

process may allow for a more positive control of infectious agents in wastewater

than either halogens or ozone

The process appears to be readily adaptable to physical chemical treatment PCT

plants of either the smaller package variety or to the larger municipal facilities

Photodynamic inactivation requires various unit operations that are inherent to

tertiary processes for phosphorus ammonia and organics removal

A proposed treatment sequence is shown in Figure 4 which involves chemical clari-

fication air stripping recarbonation filtration and carbon adsorption The

plant is expected to produce an effluent with a consistent coliform count of less

FIGURE 4

PROPOSED PROCESS FOR PHOTODYNAMIC INACTIVATION

BASE

SECONDARY

EFFLUENT

D

FILTER

SENSITIZING

TANK

DYE

PHOTO CELL

ACTIVATED

CARBON
pH 10 FLOC

SETTLING

TANK

O
o

P
H2 SO4

AIR EFFLUENT

pH 9 0 9 5
AMMONIA

REMOVAL



HIGHLIGHTS

Page 9

than 2 2 100 ml and a turbidity of less than 2 JTU s The added dye is to be

removed with the carbon columns Virus concentrations will be reduced from

1000 PFU s gallon to 1 PFU gallon or a 4 log reduction

The process is more costly as compared to chlorination breakpoint chlorination

and ozonation with the major factors being pH control and power costs Solar

energy has been shown to be a possible alternative to the use of high intensity
monochromatic lamps for photo oxidation and may well reduce costs in the future

Dr Joseph L Melnich co developer of the system believes the treatment could

replace chlorine as the standard water purifier He also feels the new disin-

fection method will speed the day when water short communities can recycle
sewage effluents into drinking water instead of discharging it as waste

kic k k

10 A test facility for wastewater recycle devices and water conservation systems was

established in the National Sanitation Foundation Building in Ann Arbor Michigan
The activity looks forward to a new standard that will cover various types of

self contained onsite wastewater disposal and reuse systems Several home waste-

water renovation and recycling systems are expected to be evaluated

11 Aqueonics Inc in California has developed community water recycling systems
for reuse of generated effluents In a proprietary treatment sequence sewage
can enter a primary and secondary btoreactor but depending on the reuse altern-

atives several optional add on processes are available The names if not the

unit processes are impressive to a community seeking additional water resources

and include synergistic irradiation diatomaceous earth filtration low pressure

reverse osmosis acid and caustic recharge ion exchangers and ozonated dechlorination

Several demonstration projects are being completed using the company s Re Serv

system with projected municipal usage of the effluents for landscape irrigation
ponds golf courses and toilet flushing

Typical effluent qualities are as follows

BOD 5 mg 1

NH3 1 mg 1

S S 3 7 mg 1

T0C 5 mg 1

COD 16 mg 1

Total N 1 17 mg 1

The system is said to cost about 5 00 per gallon per day capital and 2 t per 1 000

gallons 0 M Further information is available from Aqueonics Inc 2115

De La Cruz Boulevard Santa Clara California 95050 408 985 1765



HIGHLIGHTS

Page 10

12 Pure Cycle Corporation in Boulder Colorado has developed a totally closed loop
home recycling system The proprietary 500 gpd unit incorporates a biological
reactor using rotating contactors upflow clarification tube ultrafiltration

adsorption with carbon and resins ion exchange with a blend of four resins and

UV sterilization to produce a water said fit for human consumption

Effluent qualities are typically TOC 1 mg 1 TDS 1 5 mg 1 turbidity 0 1

and NO3 10 mg 1

The key to success in demonstration models has been the development of a digital
control unit to monitor quality trigger alarms and eventually initiate correc-

tion procedures

The firm before marketing begins is involved in predictive mode analysis

improved monitoring capabilities fail safe operation home owner education

health effects research gems analysis and the development of reuse quality
standards

While some units are being used in homes in the Boulder area permission is

being sought from EPA and State and County Health Departments to market the

units in 1978 with mountain communities and isolated homes as the key targets

Further information is available from Pure Cycle Corporation 2855 Walnut Street

Boulder Colorado 80301 303 449 6530

13 Modular Conceptual Systems Inc of Ivyland Pennsylvania U S A has developed
a compact AWT plant for water reuse A schematic of the system is shown in

Figure 5 on the following page Biological treatment is followed by filtration

carbon adsorption and disinfection to prepare the effluent for use in toilet

flushing or irrigation The on site treatment units have a capacity of 1000

200 000 gpd

OPERATION

Wastewater flows by gravity or by pump to a raw waste holding tank The raw waste

holding tank is equipped with an overflow to the sludge holding tank From the

raw waste holding tank the combined wastewater is pumped via a grinder pump to a

vibrating primary solids separator Primary solids separated from the liquid
wastewater are deposited in a sludge holding tank and the liquid wastewater flows

by gravity to a trickling filter The trickling filter packed with plastic filter
media biologically removes the organic constituents of the wastewater

Following biological treatment the wastewater flows into a sump and is pumped to

a vibrating secondary solids separator The primary and secondary solids separators
are integral units with one common drive motor Secondary solids flow to the

sludge holding tank and the clear effluent flows by gravity to a sump A portion
of the effluent is recycled to the primary separator while the remainder is

pumped to a dual media filter

Prior to the dual media filter sodium hypochlorite is injected on a periodic basis

in order to reduce the ammonia nitrogen concentration via break point chlorination

Proper mixing of sodium hypochlorite and wastewater is assured by the use of an

in line static mixer



HIGHLIGHTS

Page 11

The dual media pressure filter containing anthracite and sand will remove resi-

dual suspended solids and turbidity Filter effluent will flow to two parallel
activated carbon columns to provide dechlorination color and trace organic
removal Two standby columns are provided

Following the activated carbon columns the treated water flows through an iodin
ator which imparts a 0 5 mg 1 iodine residual to the treated water A multi-

compartment storage tank then provides storage capacity for the flush water supply
backwash supply evaporator supply and backwash surge Water in excess of that

required for flushing and backwash is pumped from the evaporator storage tank to

an evaporator which will remain in use until all excess water is evaporated The

flush storage tank is equipped with a pH meter and sodium bicarbonate will be

manually added as needed A flush pump recycles all water required for flushing
with a hydro pneumatic tank retaining the pressure

The sludge holding tank receives solids from the primary and secondary separators
and from backwashina The excess liquid in the sludge holding tank will be

pumped to the raw waste holding tank based on a level sensor Excess solids will
be pumped from the sludge holding tank on a periodic basis

FIGURE 5

EVAPORATION

EVAPORATOR BACKWASHFLUSH

DTANK

IODINATOR
STORAGEFRESH

WATER LOW LEVEL

PRIMARY

SEPARATOR

JEJE ACTIVATED

CARBON
LAVATORY SECONDARY

SEPARATOR

—

TRICKLE

FILTER

GRINDER DUAL

MEDIA
TOILETS

HI LEVEL

SLUDGE

CHEMICAL

ADDITIVE a
NaOClHI LEVEL

FLOW EQUALIZATION

A
DENOTES PERIOOIC OPERATION

DENOTES OPTIONAL OPERATION

4o 0 0CN0TE POSTIVE EXHAUST VENTILATION

STORAGE



HIGHLIGHTS

Page 12

In a report entitled Feasibility Study of a Nuclear Power Sewage Treatment

System for the Conservation and Reclamation of Water Resources produced for

the OWRT by the University of Arizona the authors reported a significant
increase in pollutant removal by applying waste heat

Seventy percent of the energy produced in a nuclear power reactor is rejected
to the environment as low quality heat One possible use of the available

heat was examined in a ferric chloride powdered activated carbon PAC and an

aluminum sulfate PAC physical chemical wastewater treatment pilot plant The

one step process was evaluated as a function of temperature 20 80°C with COD

SS turbidity and phosphorus removal as monitors Optimum removals of all four

parameters occurred between 50 60°C

It is the author s contention that a combined plant which is population depen-
dent would generate recycleable wastes The most significant effect of heat was

on the floe characteristics and settling rates

Figure 6 indicates the proposed commercial system Raw sewage is passed through
primary clarification to remove large particulates that hinder heat transfer

Passing through a condenser the flow is heated to 43°C which is optimum for tur-

bine back pressures The metal coagulant and carbon are added settling occurs

and improves the quality by aeration Makeup water for cooling towers is with-

drawn from the basins

Biofouling scaling foaming etc has not been a problem but the number of

cycles will determine additional treatment needs

FIGURE 6

POWER PLANT WASTEWATER TREATMENT COOLING LAKE COMPLEX

RAW SEWAGE

EVAPORATION LOSS

WET

COOLING
TOWEk

GENERATOR

A£N0VAT£D WASTEWATER

SLUDGE

NET WATER

PRODUCTION

~



HIGHLIGHTS

Page 13

Engineers at the Cleveland Ohio Westerly Wastewater Treatment Plant have been

experimenting with a 30 gpm pilot plant to optimize ozone and carbon treatment

for possible effluent reuse The results as reported at the Minneapolis 1976

WPCF Convention are as follows

a With a PCT flow scheme of raw sewage of lime solids separation carbon

adsorption and disinfection inconsistent and unacceptable effluent

quality was evident

The treatment sequence including post ozonation as the disinfection step
is shown in Figure 7 Organic removals across the carbon indicated no

relationship to cumulative surface loading rates

FIGURE 7

PILOT PLANT FLOW SCHEME

HASH MIX fUCCUUTOII

WFUItKT

•€3

ma

UME FEED

r

CLAMFIEI ttCARBONJWON

POLYMER
ok

UDtt STMAfiE

msmfecimn

EFFLUENT

cm
backwash

¦

WASTE

iMASL

cxflBON msm
COLUMN FILTERSJ

~̂BACKWASH
WASTE

BACKWASH

b Monitoring the distribution of relative molecular weights before and after

carbon confirmed a hypothesis of selective adsorption Larger molecular

weight groups were simply not adsorbed with the resultant effluent quality
difficult to maintain The inconsistent performance of carbon in turn

hindered ozone effectiveness as a disinfectant Noticeable COD reductions

across the ozone step were noted but unreliable disinfection occurred

c Ozone after carbon was forming intermediate organic products with different

molecular weights which exhibited better adsorption characteristics This

led to the use of ozone prior to carbon

d The treatment scheme was modified Figure 8 to include preozonation and

filtration Consistent effluent values were 20 mg 1 BOD 15 mg 1 SS and

1 mg 1 P A steady state condition was achieved indicating no sign of

carbon media exhaustion or breakthrough

e Ozone pretreatment rendered certain organic species more soluble and biode-

gradable The ozonated effluent contained dissolved oxygen in sufficient
concentrations to promote the growth of active micro organisms in the filter



HIGHLIGHTS

Page 14

unit and on the carbon media surfaces The biological action in the macro

pores of the activated carbon restored adsorption capacity and extended

useful life Sulfide formation was eliminated

FIGURE 8

CARBON

COLUMN

CO

FROM

THE
LIME

TREATMENT
SYSTEM

RE

cmMixrai

OZONE

PRE

OZONATION

UNIT

PRESSURE

FILTER

OXYGEN

PRESSURE

FILTER

CARSON

COLUMN

2~l n2ru4

INERT

MEDIA

I

CARBON

COLUMN

CiiSo

CARBON DIS-

COLUMN INFECTION

Pilot Plant

Modi fied

Flow Scheme

NASA s scientists at the National Space Technology Laboratory in Mississippi have

spent the last two years experimenting with water hyacinths as a tertiary waste-

water treatment system Results from the Vascular Aquatic Plant Project indicate

the successful preparation of an effluent for agricultural reuse and the use of

the hyacinths for bio gas production a protein and mineral additive to cattle

feed and as a soil fertilizer and conditioner

The plants can grow in water with a TDS of 1000 1500 ppm reducing that value by
25 High removals of cadmium mercury nickel lead silver and toxic organics
have been noted in pilot studies Seven tenths of an acre of lagoons can be used

to treat 0 5 mgd of wastewater at very low cost

Drying and grinding the plants after they have concentrated the pollutants into

cattle feed will be demonstrated using solar methods Each acre of hyacinths is

capable of producing 2 million cubic feet of methane through anaerobic fermentation

Additional spinoffs include using the bio system for detecting heavy metals in

water because of the concentrating ability and recovering gold from tailings
piles near Colorado streams and worked out gold mines

A 1 mgd system is envisioned for Disney World in Florida

Previously considered to be nuisance growths the plants have desirable charac-

teristics and have proven to be of value as shown in Table 4



HIGHLIGHTS

Page 15

The vascular aquatic plant VAP program is being conducted at several research

sites in the U S The results will indicate design cost and operating values
[...]
waters by 1985 as articulated in PL92 500 the Federal Water Pollution Control

Act Amendments of 1972 the Agency EPA will press vigorously for publicly
owned treatment works to utilize land treatment processes to reclaim and recycle
municipal wastewater

The following excerpts from the memorandum convey the scope justification and

impact of the new position

At the time P L 92 500 was enacted it was the intent of Congress to

encourage to the extent possible the development of wastewater manage-
ment policies that are consistent with the fundamental ecological
principle that all materials should be returned to the cycles from which

they were generated Particular attention should be given to wastewater

treatment processes which renovate and reuse wastewater as well as recycle
the organic matter and nutrients in a beneficial manner

Land treatment systems involve the use of plants and the soil to



HIGHLIGHTS

Page 65

remove previously unwanted contaminants from wastewaters Land treat-
ment is capable of achieving removal levels comparable to the best

available advanced wastewater treatment technologies while achieving
additional benefits The recovery and beneficial reuse of wastewater

and its nutrient resources through crop production as well as waste-

water treatment and reclamation allow land treatment systems to

accomplish far more than most conventional treatment and discharge
alternatives

The application of wastewater on land is a practice that has been used
for many decades however recycling and reclaiming wastewater that

may involve the planned recovery of nutrient resources as part of a

designed wastewater treatment facility is a relatively new technique
One of the first such projects was the large scale Muskegon Michigan
land treatment demonstration project funded under the Federal Water

Pollution Control Act Amendments of 1966 P L 84 660 which began
operations in May 1974

Because land treatment processes contribute to the reclamation and

recycling requirements of P L 92 500 they should be preferentially
considered as an alternative wastewater management technology Such

consideration is particularly critical for smaller communities While

it is recognized that acceptance is not universal the utilization of

land treatment systems has the potential for saving billions of dollars

This will benefit not only the nationwide water pollution control pro-

gram but will also provide an additional mechanism for the recovery

and recycling of wastewater as a resource

EPA currently requires each applicant for construction grant funds to

make a conscientious analysis of wastewater management alternatives

with the burden upon the applicant to examine all available alternative

technologies Therefore if a method that encourages water conservation

wastewater reclamation and reuse is not recommended the applicant should

be required to provide complete justification for the rejection of land

treatment

Imposition of stringent wastewater treatment requirements prior to land

application has quite often nullified the cost effectiveness of land

treatment processes in the past EPA must ensure that appropriate Federal

State and local requirements and regulations are imposed at the proper

point in the treatment system and are not used in a manner that may

arbitrarily block land treatment projects Whenever States insist upon

placing unnecessarily stringent preapplication treatment requirements
upon land treatment such as requiring EPA secondary effluent quality
in all cases prior to application on the land the unnecessary wastewater

treatment facilities will not be funded by EPA



HIGHLIGHTS

Page 66

PUBLISHED L I T E R A T U R E

1 The references listed in this section are drawn from many sources but unified

by their reuse related subject matter For easier access the material is

organized as follows

I Technical Reports

A Processes

B Testing Monitoring Chemical Contaminants
C Virus Bacteria
D Reuse System Management
E Economic Factors

II Books

III Conference Proceedings

I TECHNICAL REPORTS

With the exception of one as noted all of the references in the Technical
Reports section may be obtained from the National Technical Information
Service NTIS U S Department of Commerce 5285 Port Royal Road

Springfield Virginia U S A 22161

A Processes

1 Ammonia Removal from Wastewater A Review of the State of the Art
John H Whiting A Paul Adams Milton Roth Picatinny Arsenal Dover
N J Jan 1976

AD A020 698 7PSP P C 4 50

2 Water Treatment by Reverse Osmosis and Membrane Processes BiblioqraDhv
August 1976 150 pages

NTIS PS 76 0652 8WP 25 00

3 UV Ozone Water Oxidation Sterilization Processes
December 1975 102 pages
AD A026 571 OWP 5 50

4 Waste Treatment by Reverse Osmosis and Membrane Processes Part 1
Sewage August 1976 69 pages Citations from the Engineering Index
Data Base Contains 62 abstracts from worldwide research efforts
plus studies on design and performance
NTIS PS 76 0653 6WP 25 00

5 Ozonation Used in Water Sewage Treatment from NTIS Data Bank
August 1976 52 pages

NTIS PS 76 0655 1WP 25 00

This published search contains a bibliography of federally funded research

48 abstracts
mdustnal wastes sewage and drinking water



HIGHLIGHTS

Page 67

Ozonation Used in Water Sewage Treatment from Engineering Index
Data Base August 1976 152 pages
NTIS PS 76 0656 9WP 25 00

Contains 145 abstracts on worldwide research reports covering design
operation and costs

Nitrogen Removal in Sewage Treatment Systems A bibliography with

abstracts September 1976 146 pages
NHS PS 76 0692 4 WP 25 00

All aspects of nitrogen removal in sewage treatment systems from federally
funded reports is covered including breakpoint chlorination bio denitri

fication ammonia stripping design aspects and microbiology

Evaluation of Membrane Separation Processes Carbon Adsorption and

Ozonation for Treatment of MUST Hospital Wastes Abcor Incorporated
August 1976 456 pages
AD A030 057 4WP 12 00

Treatment sequence evaluations quality specifications and operating
criteria

Wastewater Treatment Using Flocculation Coagulation and Flotation

A Bibliography with Abstracts October 1976 212 pages

NTIS PS 761 0790 6WP 25 00

207 abstracts on processes and performance of federally funded research

in the field

Sewage Filtration November 1976

Volume 1 170 pages NTIS PS 76 0890 4WP 25 00

Volume 2 58 pages NTIS PS 76 0891 2WP 25 00

A 2 Volume published search from the Engineering Index Base covering the

periods of 1973 1975 and January August 1976 respectively 214 abstracts

from the worldwide literature are available

Evaluation of new R 0 Membranes for the Separation of Toxic Compounds
from Wastewater Edward Chian Illinois University June 1976 323 pages

AD A030 884 1WP 9 75

Results of a 3 year study on membranes and wastewater with reliability
and computer programming data

Packed Bed Reactors for Nitrification and Denitrification of Secondary

Effluents James C Young Iowa State Water Resources Research Institute

June 1976 151 pages
PB 259 607 0WP 6 75

Upflow pack bed reactors PBR in laboratory and pilot scale experiments

were used as a tertiary process for BOD SS and nutrient removal research



HIGHLIGHTS

Page 68

Granular medias were examined with a treatment sequence selected which

was comparable in results to PCT systems employing carbon

13 A Feasibility Development Study for the Removal of Ammonia from Waste-

water using Biologically Regenerated Clinoptilolite Michael J Semmens

Illinois University Water Resources Center August 1976 153 pages

PB 260 512 9WP 6 75

Results of a study to reduce costs of resin regeneration using nitri-

fying bacteria

14 Naval Stores Wastewater Purification and Reuse by Activated Carbon

Treatment Hercules Inc October 1976 45 pages
PB 261 168 9WP 4 00

Report describes PCT process removing 80 of the COD and 85 of the TOC

at 31 4 t 1000 gallons from Naval Stores Manufacturing plant with subse-

quent reuse

15 Disinfection Efficiency and Residual Toxicity of Several Wastewater

Disinfectants PB 262 245 AS 4 00

16 Wastewater Treatment Using Flocculation Coagulation and Flotation

published literature search from NTIS data base February 1977

227 pages 222 abstracts

NTIS PS 77 0056 0WP 25 00

17 Wastewater Treatment Using Flocculation Coagulation and Flotation

published literature search from American Petroleum Institute Data
Base February 1977 115 pages 104 abstracts

NTIS PS 77 0057 8WP 25 00

18 Conventional Tertiary Treatment Blue Plains Pilot Plant November
1976 43 paqes
PB 262 522 6WP 4 00

19 Backwash of Granular Filters Used in Wastewater Filtration Cleasby
and Baumann Iowa State University April 1977 384 pages
PB 266 693 1WP 10 75

A study of alternatives to water backwashing of deep granular wastewater
filters The most effective backwash was provided by air scour and
water simultaneously at subsidization velocities The other methods
surface subsurface wash auxilliary and prior air scour were evaluated
in coarse sand dual and tri media filters with design data presented

20 Physical Chemical Treatment of a Municipal Wastewater Using Powdered
Carbon No 11 Envirotech November 1976 349 pages
PB 263 134 9WP 10 00

Results of a 100 gpm pilot plant with 90 carbon recovery



HIGHLIGHTS

Page 69

21 The Removal of Organic Matter from Water Supplies by Ion Exchange
Minnesota University February 1977 59 pages
PB 266 022 3WP 4 50

A study on the use of anion exchange resins for organic removal Test

organics were removed to the lower limit of TOC analysis with high
basic resins which were easily regenerated by Na CI Selectivity and
kinetics was briefly investigated

22 UV Ozone Water Oxidation Sterilization Process Westgate Research

Corporation November 1976 214 pages
AD A038 609 4WP 7 75

A report describing the 2nd and 3rd year efforts in developing a UV

ozone system for the Army MUST project and NASA manned spacecraft
Mathematical models were derived

23 Processing of Raw Sewage by Ultra Filtration David W Taylor Naval Ship
Research Development Center Annapolis Maryland April 1977 18 pages
AD A041 607 3WP 3 50

Evaluation of microfiltration and ultrafiltration systems for naval

wastewater discharges including pretreatment and maintenance requirements

24 Wastewater Disinfection A State of the Art Summary by Dr C M Sawyer
is a five section report dealing with the advantages and disadvantages
of chlorination and alternative methods It is available as Bulletin

89 at no cost from Water Resources Research Center Virginia Polytechnic
Institute and State University Blacksburg Virginia 24601 U S A

B Testing Monitoring and Chemical Contaminants

1 Development of Techniques for Detection of Low Molecular Weight
Contaminants in Product Water from Waste Purification on Water

Reuse Systems Ami con Corporation August 1976 87 pages
AD A038 148 3WP 5 00

Evaluation of a lab scale permanganate colorimeter instrument to

monitor organics from the Army s MUST system The hardware is

judged low cost rugged simple and reliable

2 The Development of a Test for the Potability of Water Treated by a

Direct Reuse System Cincinnati University
AD A025 143 9WP 7 50

3 Development of an On Line Biological Detector Gulf South Research

Institute July 1976 58 pages
AD A034 493 7WP 4 50

4 Instrumentation and Automation Experiences in Wastewater Treatment

Facilities Raytheon Corporation October 1976 378 pages

PB 262 232 2WP 10 75

Nationwide survey of plant automation and instrumentation successes and

needs



HIGHLIGHTS

Page 70

5 Research Needs for Automation of Wastewater Treatment Systems Proceed-

ings of a Workshop held at Clemson South Carolina in 1974 Clemson

University January 1977 134 pages

PB 262 816 2WP 6 00

Research needs plus the effect of automation on design of wastewater

recycle systems

6 Selected Applications of Instrumentation and Automation in Wastewater

Treatment Facilities Raytheon Company December 1976 315 pages

PB 263 777 5WP 9 75

Control strategies for operation of wastewater plants including auto-

mation direct digital and computerized control

7 Technology Transfer Potential of an Automated Water Monitoring System
Battel e Columbus Labs May 1976 89 pages

N 77 25006 6WP 5 00

The nature and characteristics of the potential economic need markets

for a highly integrated water quality monitoring system

8 Analysis of Organic Compounds in Water to Support Health Effect Studies

The World Health Organization International Reference Centre for

Community Water Supply Technical Paper Series 9 December 1976 90 pages

May be obtained from the W H 0 I R C P O Box 140 Leidschendam

the Netherlands

Organic identification and characterization are stressed by the project s

consultant and author Dr A W Garrison of the U S EPA

C Virus and Bacteria

1 Virus Elimination in Water and Wastewater

AD A021 773 7WP 4 00

The report emphasizes treatment technology for disinfection particularly
virus removal economics and new processes

2 Disinfection of Wastewater Task Force Report EPA March 1976 67 pages
PB 257 449 9WP 4 50

Several issues concerning wastewater disinfection and alternatives

3 New Microbial Indicators of Disinfection Efficiency Illinois
University July 1975 88 pages

AD AO30 547 4WP 5 00

Examines the use of yeast organisms as a more reliable indicator of
disinfection for viral pathogen work



HIGHLIGHTS

Page 71

4 Development of a Chemiluminescent and Bioluminescent System for the
Detection of Bacteria in Wastewater Effluent R R Thomas Boeing
Company Houston Texas 1975 50 pages
N76 23824 5WP P C 4 00

D Reuse and System Management

1 Fresh Water from Sewage on Long Island Brookhaven National

Laboratory April 1976 17 pages
BNL 21371 3 50

Describes small sewage treatment systems for recycling wastewater into

potable groundwater aquifers

2 Recreational Reuse of Municipal Wastewater Phase II Texas Tech

University Lubbock Water Resources Center April 1976 93 pages
PB 261 256 2WP 5 00

Modeling of recreational reuse potential in Lubbock Texas water

quality analyses and health aspects

3 Renovated Wastewater as a Supplementary Source for Municipal Water

Supply An Economic Evaluation EPA October 1976 133 pages

PB 262 203 3WP 6 00

Cost analysis of two wastewater renovation and reuse projects

4 Select Minerals and Potable Reuse of Reclaimed Wastewaters Harold

Wolf Texas A M March 1977 86 pages
PB 265 203 0WP 5 00

Analysis of relationship of drinking water mineral content and heart

circulatory deaths

5 Cost Effectiveness Analysis of Municipal Wastewater Reuse SCS

Engineers
PB 252 932 9WP 8 00

6 MIUS Wastewater Technology Evaluation NASA May 1976 127 pages

N76 30120 9WP 6 00

Capital operating and maintenance costs are provided for the waste-

water treatment part of MIUS

7 Estimating the Reliability of AWT EPA June 1976 9 pages

PB 265 254 3WP 3 50

Complete analysis of Tahoe data



HIGHLIGHTS

Page 72

8 Developments at International Conference on Water Pollution Research
8th held in Sydney Australia October 17 22 1976 Delaware

University June 1977 229 pages
PB 268 365 4WP 8 00

Critical analysis of Conference with several reuse papers

E Economic Factors

1 Feasibility Study of a Nuclear Power Sewage Treatment System for
the Conservation and Reclamation of Water Resources 1976
PB 255 630 6WP 3 50

2 An Analysis of the Market Potential of Water Hyacinth Based Systems
for Municipal Wastewater Treatment Battelle Columbus Labs

January 1976 250 pages
N76 28679 8WP 8 00

Baseline design and market study of tertiary sewage treatment

3 Energy Costs of Wastewater Reuse Arizona University September
1976 14 pages

PB 257 518 1WP 3 50

Regression techniques to relate cost and energy for application to
Arizona reuse projects

4 Municipal Wastewater Recycling A Strategy for Meeting the Zero
Discharge Goal of PL 92 500 University of California Davis
February 1976 139 pages

PB 261 912 OWP 6 00

Justification and need for water reuse paper

5 An Economic Appraisal of Reuse Concepts in Regional Water Supply
[...]
view that the examination and evaluation of the health aspects of using
reclaimed wastewater for growing vegetables would be a major project requir-
ing full scale investigation and that at present it was not possible to

state what criteria should be applied in evaluating any test results Because

of the lack of applicable criteria the acceptability of the produce for
human consumption could not be satisfactorily determined

5 At the Manufacturing Service Center of Eaton Corporation in Willoughby Htlls
Ohio a 10 000 gpd system for complete recycling of sanitary wastes has been

operating since January of 1975 It employs batch biological PCT treatment

processes with sand filters activated carbon and chlorination Solids are

aerobically digested with the effluent used for everything but drinking and
kitchen purposes In the restrooms reclaimed effluents are used for toilet

flushing and hand and face washing in the sinks The product water with 99 6

of the BOD removed has an SS of less than 1 and a zero fecal coliform count



HIGHLIGHTS

Page 85

Excess water goes to lawn irrigation year round which also serves as a bleed
off eliminating the need for demineralization

The 125 employees have fully accepted the recycling system after some orienta-
tion No signs are posted indicating reclaimed water but the quality is moni-
tored by the local health department

6 At the Langeley Research Center in Hampton Virginia the National Aeronautics

and Space Administration
FIGURE 9 NASA has been evaluating

the application of space

technology to the homebuild

ing industry What has

resulted is a Tech House

concept which utilizes energy
conservation solar heating
and water recycling

Plans for the home shown in

Figure 9 are available for

10 00 from

North Carolina Science and

Technology Research Center

P O Box 12235

Research Triangle Park

North Carolina 27709

U S A

919 549 0671

Details of the water recycling
system are shown in Figure 10

with grey water being treated

and reused for toilet flushing
purposes Material for the

system is commercially available and was purchased at a cost of 450 00

For evaluation a simulated living pattern was created over a three week period

during February and March of 1977 Water use was recorded and microbiological
characteristics determined

Performance results were as follows

1 92 of the required flush water was provided from the reclaimed source

2 Overchlorination resulted in a total kill of all organisms

3 Energy consumption was 0 07 kwh per day

4 No degradation in filter performance was noted

5 Overall household water use was reduced by 70



HIGHLIGHTS

Page 86

FIGURE 10

NASA TECH HOUSE TREATMENT SCHEMATIC

HuL Cold

Drains

j 4m Copper
Tube

1

120V i 4 Cupper Tube
Viint

2 Cast

I roa
I

100 Gallon

I Collection Tank

i PolyetUy Icik
Pump

Valve

iin \ |

M4

To Sewer

7 Treated Effluents from the water reclamation plants in Lubbock Texas have been

reused for beneficial purposes since 1938 In that year a local farm contracted

with the city to use effluents for irrigation of 200 acres southwest of this
town That farm has now increased to 2500 acres and uses 10 12 mgd for watering
cotton milo grains corn and pasture grasses Runoff from the land is controlled

by dams but the water table over the years has risen to within 4 10 feet of the
surface

In 1970 a power company contracted to use from 4 12 mgd of secondary effluent
for cooling tower water in the electric generating plant When the power plant
has cycled the reclaimed water about four times it is mixed with well water
then used again for irrigation

In January of 1968 the City Planning Department proposed that consideration be

given to beautifying a local canyon with a series of dams to form small recrea-

tional lakes In dry seasons the lakes would be maintained by pumping water
from wells on the 2500 acre farm nearby thus lowering the water table and allow-

ing for more storage Extensive tests have shown the aquifer under the farm to
be free of bacteria and virus Although bacteriologically safe for primary
human contact only secondary or indirect contact like fishing boating etc
will be allowed The Canyon Lakes Project as it is appropriately titled is

making every attempt to recycle wastewater in a classical cascading sense



HIGHLIGHTS

Page 87

8 In May of 1973 a Water Reuse Promotion Center was incorporated in Tokyo Japan
with the object of encouraging the development and practical application of

water reuse technology by reclamation of wastewater and seawater desalination

in order to cope with acute water demands

The main activities of the Center are

1 Construction and operation of test plants for water reuse

2 Promotion of R D technology

3 Provide consulting services on construction of reclamation plants

4 Establish standards for reuse facilities and certification of

performance

5 Provide an information service on reuse technology

6 Survey water reuse status in Japan

7 Promote international cooperation in reuse

The organization is sponsored heavily by Japanese industries banks water utili-

ties and foundations

Several sub potable demonstrations are currently in operation in Japan as indicated

in Table 3

TABLE 3

STATUS OF JAPANESE REUSE PROJECTS

CITY

SEC TRT

PLANT

PUBLIC

UTILITY

VOLUME

M3 DAY USE

AWT

TREATMENT

SELLING

COST M3 PURPOSE OF REUSE

Tokyo Mikawashina

Sunamachi

Tokyo Metro-

politan Water

Works

76 190

Industry
domestic non

consumption

Chemical Coag
Filtration

CI 2

3

Countermeasure against
ground subsidence from

ground water usage

1

Shibaura 311

Railroad car

washing Nat-

ional Railway

rapid sand

filtration 1 1 Water shortages

••

110

car floor

wash Metro

whsle market

Strainer
1 1

1

Morlgasakl 1 758

inplant wash

Metro Refuse

Disposal Burea I
1 1

Sunamachl 1 491

digested
sludge
washing

1 4
II

Mikawa

shlna

Sunamachl

1 100

home flushing
air cond fire

fighting lawns

Chemical

coag filtra-

tion CI 2

5

Kawasaki Irlezakl

Kawask1

Municipal
Water Works

4 7

industrial

cooling
sprlnkllnq

CI
2

0 6

Nagoya Sennen
Nagoya
Municipal
Water Works

103

industrial

process
w cooling

Chemical
coag filtra-

tion CI
g

0 against ground
subsidence

Ohsaka Nakahama Ohsaka

City

1 5

water source

Ohsaka

Castle s moat

fi 1tratlon

Cl2

0

Kltakyusyu Kougouzeki
Municipal

Sewage
Works

11

industrial

cooling Mit-

subishi Corp
ci2

0 5



HIGHLIGHTS

Page 88

9 From correspondence with Mr V Raman Secretary of the Indian Association for

Water Pollution Control the following water reuse projects are currently oper-

ating in India

Several small villages and district towns employ raw sewage for irrigation pur-

poses but with a high incidence of parasitic infections in farm workers

Metcalf and Eddy under the auspices of the World Bank are doing the feasibility
study for agricultural reuse in Bombay the largest city They are being assisted

by the National Environmental Engineering Research Institute of Nagpur in find-

ing suitable agricultural sites for the 400 mgd of flow Several multi storied

commercial buildings in Bombay tap domestic sewage from nearby city sewers for use

in air conditioning systems

The city of Madras is building a 15 mgd plant for effluent usage in nearby indus-

tries Additional agricultural reuse is being implemented in the cities of Delhi

and Bhilai

Severe water shortages will necessitate more reuse demonstrations in the future

10 The City of Singapore with an area of 225 square miles and a population of 2 25

million is one of the more densely populated areas in the world Insufficient

water supply has led the Public Utilities Board to investigate water recycling
and reuse Figure 11

FIGURE 11

SINGAPORE LOCATION MAP

CAUSEWAY

SELtTAR
RESERVOIRKftANJL

RESERVOIR

ypClftCE
reservoir

reclamation

W VMACRITCHIE
RESERVOIR

ULU PANDAN
wastewater at
TREATMENT PIANT|1

JURONG
IHOUSTRtAL

ESTATE

^Singapore

^t^CITY

SCALE

9 MILES

5 KILOMETERS

As early as 1915 treated effluent was used for general wash water and irrigation
of flowers and gardens



HIGHLIGHTS

Page 89

In the mid 1960 s the Jurong Industrial Estate was constructed with 5 4 mgd of
reclaimed wastewater being used in paper and textile manufacturing as well as

for rinsing and cooling purposes with the user costs in the range of 0 076 to

0 24 per 1000 gallons Secondary effluent from the nearby Ulu Pandan Plant
receives prechlorination dual media filtration cascade aeration and post
chlorination before reuse by the industries or in irrigating public parks and

roadway landscaping No use is made of the water in vegetable gardens or for

watering livestock

In June of 1971 six high rise residential apartments were selected for a dual

plumbing system and the use of Jurong reclaimed wastewater for toilet flushing
Visible pipes are colored yellow with the only complaint from users being slight
foaming when flushing or odors after long periods of stagnation Heavier

chlorine doses have combated the problem The acceptance and success of the

pilot work has led the government to extend the program to an additional 4000

apartments

It became apparent that a higher quality effluent would foster even more reuse

A 100 000 gpd AWT plant was designed by Camp Dresser McKee in 1972 con-

structed in 1973 and placed in operation in September 1974

Secondary effluent undergoes chemical treatment ammonia stripping filtration
carbon adsorption and demineralization by three methods and disinfection with

chlorine or ozone The process flow schematic is shown in Figure 12 Typical
effluent quality and removal characteristics are shown in Table 4

FIGURE 12

DEMONSTRATION PLANT PROCESS FLOW SCHEMATIC

FERRIC

CHLORIDE

ALUM

POLYMER

SOLIDS

CONTACT

CLARlFlER

HAW

WATER
RECARBONATtQN
TANK

TO SLUDGE LAGOON

WASTE

OZONATOR

CARBON

ADSORPTION

COLUMN

EFFLUENT

OASION EXCHANGE

CHEMICAL FEED

SLUDGECHLORINE

CONTACT

CHAMBER TREATED WATER



HIGHLIGHTS

Page 90

TABLE 4

SINGAPORE AWT DEMONSTRATION PLANT RESULTS

SECONDARY EFF AWT EFF AVG REMOVAL

PARAMETER RANGE mg 1 RANGE mq 1 RANGE

Alkalinity 190 340 30 116 80

Turbidity 3 750 0 5 4 8 93

SS 16 535 0 4 7 2 95

BOD5 8 58 0 2 4 6 95

COD 47 645 2 29 89

TOC 9 170 2 24 70

PO4 P 2 15 0 01 1 65 92

TKN N 16 46 0 6 4 93

NH3 N 15 44 0 5 6 94

no2 n 0 0 35 0 0 08 85

LAS 0 14 1 9 0 0 78 85

Fe 0 1 64 0 0 09 95

Zn 0 0 6 0 1 6 50

The demo plant is being used to determine the feasibility of treating wastewater

to potable water standards within practical economic constraints

Overall treatment reliability has been demonstrated with the R O process proving
superior to the electrodialysis and ion exchange methods for demineralization

Virus recovery by the University of Singapore has been negative but this is not

to imply their absence because new concentration techniques are needed Fish

bioassays are being performed to determine organic uptake in selected organs

Based on operational data developed to date it was the consultants opinion that

reuse could provide a viable means for the Government to augment the water supply

Toups Engineering Consultants has completed a report for the Goleta County Water

District on wastewater reclamation by irrigation Located in the water short
coastal area north of Los Angeles the county has evaluated several alternatives
for increasing available supply Initial studies in 1975 indicated that imported
waters would cost 302 00 per acre foot while reclaiming local wastewater would

run 205 00 per acre foot The decision then became what was the optimum method
to utilize available sewage effluents As groundwater recharge standards were

not expected to be developed for a 5 year period the decision to irrigate
existing agricultural areas and landscaping projects was reached Approximately
3300 acres of avocados and lemon groves plus 800 acres of golf course park
highway and campus landscaping was available



HIGHLIGHTS

Page 91

Typical chemical characteristics of the existing water supply and primary effluent

available are shown in Table 5

TABLE 5

CHEMICAL CHARACTERISTICS OF

GCWD WATER SUPPLY AND GSD WASTEWATER

Constituent^
Water

Supply
Projected
Wastewater

Actual

Wastewater

Cations
Calcium Ca 88 108 124

Magnesium Mg 32 52 44

Sodi um Na 50 120 262

Potassium K 3 15 19

Ammoni um NH4 na 30 40

Anions

BicarbonateCHCOj 198 318 na

Sulfate S04 228 258 308

Nitrate N03 12 4

Phosphate P04 na 30 74

Chloride Cl 29 104 354

Fluoride 0 5 1 2 0

Boron 0 4 0 8 0

Total Hardness 350 485 485

Total Dissolved Solids cnr nnr j7
690 yyu 1 0 0

Hydrogen Ion pH 7 9 6 9 na

na Data not available

a Milligrams per liter unless otherwise noted

One interesting factor was the

very high use increment of TDS

An additional 386 mg 1 of TDS over

the normal expected range was due

to sewer discharge of brines from

home water softeners Several

plans to alleviate the situation

were discussed The effluent was

further compared to several other

successful wastewater irrigation
projects in California as indicated

in Table 6 and the criteria for good
agricultural reuse in Table 7

The California Department of Health

has established additional treat-

ment criteria for reuse as shown

in Table 8 To meet the quality
and irrigation requirements
secondary treatment and more effec-

tive disinfection is planned The

facilities are scheduled to be

constructed and operating by 1978

But the future depends upon suc-

cessful bond issues definition

of legal responsibilities environ-

mental impacts and contracts for

sale of the reclaimed water

TABLE 6

EXISTING AREAS USING RECLAIMED WASTEWATER

FOR CITRUS OR AVOCADO IRRIGATION

agency CROP

IRRIGATED

AREA

acres

AVERAGE

WATER USE

ac ft yr

IRRIGATION

SYSTEM

RECLAIMED

OUALITY
TDS

WATER

mq 1

B

LEVEL OF

TREATMENT

Irvine Ranch W D

Irvine Co

Avocados

Citrus
1 200 4 200 Furrow 1 100 10 0 75 Secondary

Fall brook S D Avocados

Citrus
16 50 Sprinkler 1 200 10 0 5 1 0 Secondary

Filtration plus
Chlorination

Strathmore PUD Citrus 2 55 Furrow na na
Primary plus
oxidation ponds

Chi no Basin MWD

Fontana
Citrus 72 675 Furrow 400 J 5 Primary

LACSD Pomona

Cal Poly Pomona

Avocados

Citrus

na 600 Furrow 500 0 7 Secondary

Exeter Citrus na 785 na na na Primary plus
oxidation ponds



HIGHLIGHTS

Page 92

TABLE 7

COMPARISON OF MINERAL AND BACTERIOLOGICAL WASTEWATER

QUALITY WITH IRRIGATION WATER CRITERIA FOR REUSE

Projected
Wastewater

Irrigation Criteria

Existing with Upgraded
Landscape

Aqriculture
Constituent a Wastewater Facilities Spray Drip

Total Dissolved Solids

TDS
1 376 1 376 2 000 1 000 1 000

Boron B 0 8 0 8 2 0 1 0 1 0

Chloride CI 354 354 350 100 100

Sodium Ha 262 262 350 120 120

Percent Sodium 54 54 65 50 50

Coliform MPN 100 ml ns 200 23 2 2 ns

ns Not specified

a Milligrams per liter

TABLE 8

CDH RECLAMATION CRITERIA FOR WASTEWATER REUSE

REUSE REQUIRED TREATMENT

ALLOWABLE
COLI FORMS
MPN 100 ml

Food Crops
Spray Irrigation

Surface irrigation

Bio oxidation coagulation
clarification filtration

disinfection

2 2

General 8io oxidation disinfection 2 2

Orchards and vine-

yards with no fruit

contact with water

or ground

Primary sedimentation ns

Exceptions Considered on individual

basis if crop undergoes
pathogen destroying processing

ns

Fodder Fiber Seed

Crops
Fodder fiber and

seed crops

Primary sedimentation ns

Pasture for milking
animals

Bio oxidation disinfection 23

Landscape Irrigation Bio oxidation disinfection 23

Recreational Impoundments

Nonrestricted Bio oxidation coagulation
clarification filtration
disinfection

2 2

Restricted to non

bodily contact

Bio oxidation disinfection 2 2

Landscape non contact Bio oxidation disinfection 23

ns Not specified



HIGHLIGHTS

Page 93

Iri the December 1976 issue of Water and Wastes Engineering was a description
of a reuse project in Woodlands Texas a new fully planned community being
developed in a heavily forested area 30 miles north of Houston When com-

pleted in 1977 the new town will provide work recreation and living facili-